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Measurement System
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Ultrasonic Flaw Detection
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Specimen Information

& [mm] 1100 X 150 X 4.56
HEAE : [45/0/-45/90] ns
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Image of Damaged Area and Maximum Length
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Specimen after Impact Test (Impact energy 30.5 J)
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Relationship between Damage Area and Impact Energy
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Results of Ultrasonic Flaw Detection
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Relationship between Maximum Length and Impact Energy
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Measurement System of Compression after Impact
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Specimen
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Experimental Equipment
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Results
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Stress-Strain Curve
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Test Results (Average)
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Relationship between Damage Area and Strength
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Relationship between Maximum Length and Strength
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Conclusion
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